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4. Test Summary

Section in CFR 47
Test Item Result
FCC
Effective Isotropic Radiated Power (EIRP) Part 2.1046 Pass
Power Spectral Density (PSD) Part 96.41(b)
Peak-to-average power ratio (PAPR) Part 96.41(g) Pass
Modulation Characteristics PPaaﬂrtgz(s._L(Tg) Pass
99% Occupied Bandwidth Part 2.1049 P
-26 dB Occupied Bandwidth Part 96.41(e)(3) ass
. . . Part 2.1051
Spurious Emissions at Antenna Terminal Part 96.41(e)(1)2)(3) Pass
. , - Part 2.1053
Field Strength of Spurious Radiation Part 96.41(e)(1)(2) Pass
Frequency stability vs. temperature Part 2.1055(a)(b) Pass
Frequency stability vs. voltage Part 2.1055(d) Pass
Test Method:
® ANSI C63.26-2015
® ANSI/TIA-603-E-2016
® ANSI C63.4-2014
® KDB 971168 D01 Power Meas License Digital Systems v03r01
® KDB 940660 D01 Part 96 CBRS Eqgpt V02

Pass: The EUT complies with the essential requirementsin the standard.

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2010061
No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366 Page 4 of 68
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5. General Information
5.1 ClientInformation

Applicant: Baicells Technologies Co., Ltd.
Address: 9-10F, 1stBldg., No.81BeigingRoad, Haidian District, Beijing, China
Manufacturer Baicells Technologies Co., Ltd.
Address: 9-10F, 1stBldg., No.81BeigingRoad, Haidian District, Beijing, China

5.2 General Description

of E.U.T.

Product Name:

LTE Outdoor CPE

Model No.:

EG8015G-M11

Operation Frequency range:

Band48: 3550MHz~3700MHz

Modulation type:

QPSK, 16QAM, 64QAM, 256QAM

Antenna type:

Internal antenna (“N” type)

Antenna gain:

LTE Band 48: 18.0dBi

AC adapter:

Model No: G0720-240-050
Input : 100-240VAC, 50/60Hz, 0.75A MAX
Output:24\wdc, 0-6.25A

Test Sample Condition:

The test samples were provided in good working order with no \visible

defects.

Test Channel:
10MHz 15MHz
Channel: Frequency (MHz) Channel: Frequency (MHz)
Lowest 3555.0 Lowest 3557.5
Middle 3625.0 Middle 3625.0
Highest 3695.0 Highest 3692.5
20MHz
Channel: Frequency (MHz)
Lowest 3560.0
Middle 3625.0
Highest 3690.0

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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5.3 Testmodes and test samples plans
Test mode:

Keep the EUT in data communicating mode (QPSK).

DElE mEe (L) (10MHz, 15MHz, 20MHz)

Keep the EUT in data communicating mode (64QAM).

e (10MHz, 15MHz, 20MHz)

The duty cycle correction=10 log(1/duty cycle)=10 log(1/(1.98/4.98))=4dB
Offset factory=ATT loss + Cable loss + Duty cycle correction=4.5+1.5+4=10dB

5.4 MeasurementUncertainty

Remarks

Parameters Expanded Uncertainty
Conducted Emission (9kHz ~ 30MHz) +1.60 dB (k=2)
Radiated Emission (9kHz ~ 30MHz) +3.12 dB (k=2)
Radiated Emission (30MHz ~ 1000MHz) +4.32 dB (k=2)
Radiated Emission (1GHz ~ 18GHz) 1+5.16 dB (k=2)
Radiated Emission (18GHz ~ 40GHz) +3.20 dB (k=2)
5.5 Description of Support Units
Manufacturer Description Model Serial Number FCC ID/DoC
LENOVO Laptop SL510 2847A65 DoC

5.6 Related Submittal(s)/ Grant(s)

FCC: This submittal(s) (test report) is filing to comply with Section Part 90 subpart Z of the FCC CFR 47
Rules.

5.7 Description of Cable Used
N/A
5.8 Laboratory Facility

The test facility is recognized, certified, or accredited by the following organizations:

® FCC - Designation No.: CN1211

JianYan Testing Group Shenzhen Co., Ltd. has been accredited as a testing laboratory by FCC(Federal
Communications Commission). The test firm Registration No. is 727551.

@ ISED - CAB identifier.: CN0021

The 3m Semi-anechoic chamber of JianYan Testing Group Shenzhen Co., Ltd. has been Registered by
Certification and Engineering Bureau of Industry Canada for radio equipment testing with Registration
No.: 10106A-1.

® A2LA -Registration No.: 4346.01

This laboratory is accredited in accordance with the recognized International Standard ISO/IEC
17025:2005 General requirements for the competence of testing and calibration laboratories. The test
scope can be found as below link: https://portal.a2la.org/scopepdf/4346-01.pdf

5.9 Laboratory Location

JianYan Testing Group Shenzhen Co., Ltd.

Address: No.110~116, Building B, Jinyuan Business Building, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366

Email: info@ccis-cb.com, Website: http://www.ccis-cb.com

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2010061
No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366 Page 6 of 68
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5.10 TestInstruments list

Test Equipment Manufacturer Model No. Serial No. (rﬁ:_::_t;y) C(ar\nl.nli‘):’ed-c;ayt)e
3m SAC SAEMC 9IM*6m*6m 966 07-22-2020 07-21-2021
BiConiLog Antenna SCHWARZBECK VULB9163 497 03-18-2020 03-17-2021
Biconical Antenna SCHWARZBECK VUBA9117 359 06-22-2020 06-21-2021
Horn Antenna SCHWARZBECK BBHA9120D 916 03-07-2020 03-06-2021
Horn Antenna SCHWARZBECK BBHA9120D 1805 06-22-2020 06-21-2021
Horn Antenna SCHWARZBECK BBHA 9170 BBHA9170582 11-18-2019 11-17-2020
EMI Test Software AUDIX E3 Version: 6.110919b
Pre-amplifier HP 8447D 2944A09358 03-07-2020 03-06-2021
Pre-amplifier CD PAP-1G18 11804 03-07-2020 03-06-2021
Spectrum analyzer Rohde & Schwarz FSP30 101454 03-05-2020 03-04-2021
Spectrum analyzer Rohde & Schwarz FSP40 100363 11-18-2019 11-17-2020
Spectrum Analyzer Agilent N9020A MY50510123 11-18-2019 11-17-2020
EMI Test Receiver Rohde & Schwarz ESRP7 101070 03-05-2020 03-04-2021
Spectrum Analyzer Agilent N9020A MY50510123 11-18-2019 11-17-2020
Signal Generator Rohde & Schwarz SMX 835454/016 03-05-2020 03-04-2021
Signal Generator R&S SMR20 1008100050 03-05-2020 03-04-2021
RF Switch Unit MWRFTEST MW200 N/A N/A N/A
Test Software MWRFTEST MTS8200 Version: 2.0.0.0
Cable ZDECL Z108-NJ-NJ-81 1608458 03-07-2020 03-06-2021
Cable MICRO-COAX MFR64639 K10742-5 03-07-2020 03-06-2021
Cable SUHNER SUCOFLEX100 58193/4PE 03-07-2020 03-06-2021
DC Power Supply XinNuoEr WYK-10020K 1409050110020 | 09-24-2020 09-23-2021
Hu;ﬁg:geéigrfber HengPu HPGDS-500 20140828008 | 11-01-2019 11-31-2020
Simulated Station Rohde & Schwarz CMW500 140493 07-22-2020 07-21-2021

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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6. Test results
6.1 Effective Isotropic Radiated (EIRP) and Power Spectral Density (PSD)

Test Requirement: FCC part 96.41(b), FCC part2.1046
lelt Maximum
EIRP
(dBm/10 Maximum PSD
Device megahertz) \(dBm/MHz)
Fnd User Dasice 7] g
Category A CBSD E| i
(Calegory B CBSD! 4 7
Test setup
@ -
(e s
= —
ATT EUT

System simulator

—_

RBW=1% to 5% of the OBW, VBW=3*RBW, Detector mode= RMS

Trace mode: Power averaging over 100 sweeps

3. Compute power by integrating the spectrum across the OBW(10MHz)
of the signal using the instrument's band or channel power
measurement function with band/channel limits set equal to the
OBW(10MHz) band edges.

4. Add 10log(1/duty cycle)tothe measured power level to compute the
average power during continuous transmission

5. EIRP=Ppeas + Gt

Test Procedure:

n

Test Instruments: Refer to section 5.10 for details
Test mode: Refer to section 5.3 for details
Test results: Passed
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2010061

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Tel: +86-755-23118282, Fax: +86-755-23116366 Page 8 of 68
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Measurement Data (EIRP):

Modulation Frequency ANT. Output Power | Total Power Dirgctiongl EIRP Limit
(MH2) Port | (dBm/OMH2) | (dBm/10MHz) | gain (dBi) | (dBm/AOMHz) | (dBm/10MH2)
3555.00 kI gg:gg 26.26 18 44.26
(%'T\;S‘Hﬁ) 3625.00 ! o 25.30 18 4330
3695.00 ki o 2557 18 4357 o
355500 A1) 3k 26.03 18 44.03 '
ﬁﬁﬁﬁ“ﬁ) 3625.00 I e 25.29 18 4329
3695.00 gl 22 25.54 18 4354
3557.50 Ll 3;2; 25.11 18 43.11
( %'T\ASH*Z) 362500 (AT 28 24.47 18 4247
3692.50 mI ; 51 :Z? 24.43 18 4243 oo
3557.50 m$ ; ;;g; 24.89 18 42.89 '
32%“2”) 3625.00 mi ; g :gg 24.24 18 4224
3692.50 m1 ; ;1 :g; 24.78 18 4278
3560.00 mI ; g?:gg 23.97 18 4197
(%T\ASHKz) 3625.00 m$ ; gg:lg 2329 18 4129
3690.00 i 2o 23.60 18 4160 o
3560.00 kI Sttass 23.88 18 41.88 '
(g‘(‘)m\é') 362500 (A1) 2320 23.36 18 4136
3690.00 kL 2o0s 2353 18 4153
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2010061

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Tel: +86-755-23118282, Fax: +86-755-23116366 Page 9 of 68
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Full Transmit Output Power

. Frequency Output Power | Total Power | Directional EIRP Limit
S eCUlELE (MH2) ANT. Port | iBm/15MHz) | (dBm/15MHz) | gain (dBi) | (dBm/15MH2) | (dBm/15MH2)

3557.50 mi ; ;g% 26.19 18 44.19

QPSK ANT 1 2248
(15MH?) 3625.00 T3 S5 25.38 18 43.38
3692.50 m$ ; éfg; 25.49 18 43.49

: /

3557.50 mi ; 252(1) 25.99 18 43.99

64QAM ANT 1 2218
(15MH2) 3625.00 T e 25.18 18 43.18
3692.50 m$ ; gg?g 2555 18 4355

. Frequency Output Power | Total Power | Directional EIRP Limit
eellELEn (MH2) ANT. Port | \Bm/20MH2) | (dBm/20MHz) | gain (dBi) | (dBm/20MHz) | (dBm/20MH2)

3560.00 mi ; gg'g? 25.71 18 4371

QPSK ANT 1 2227
(20MH2) 3625.00 NT S 2535 18 4335
3690.00 m$ ; ;ggg 25.80 18 43.80

' /

3560.00 mi ; ;g% 25.38 18 43.38

64QAM ANT 1 2224
(20MH2) 3625.00 T 5= 25.40 18 43.40
3690.00 I o 25.56 18 4356

JianYan Testing Group Shenzhen Co., Ltd.
No.110~116, Building B, Jinyuan Business Building, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366
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Test plot as below:
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Bandwidth=15MHz — QPSK
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) Trig:FresRun AvglHold>2007200
HIFGain:Law #Atten: 20 Ext Gain: -10.00 d8

(= Avg|Hold>2007200
HIF Gain:Low Ext Gain: -10.00 ¢B Radio Device: BTS

Radio Device: BTS

Ref 20.00 dBm i Ref 20.00 dBm

#VBW 470 kHz

Center 3.
HRes BW 150 kHz

“Span 30 MHz Center R
Sweep 1.667 ms

558GHz Span 30 MHz
#Res BW 150 kHz #VBW 470 kHz Sweep 1.667 ms

Channel Power

21.91 dBm /10 MHz

Power Spectral Density

-48.09 dBm /Hz

Channel Power

22.28 dBm 110 MHz

Power Spectral Density

-47.72 dBm /Hz

Lowest channel Lowest channel

Agilent Spectrum Analyzer - Channel Power Agilent Spectrum Analyzer - Channel Power
i ‘ z i 111 fix ¥
Center Freq 3.625000000 GHz Canter Fraq: 3625000000 GHz Radio Std: None

Trig: Free Run Avg|Hold>2001200
itten: 20 dB Ext Gain: -10.00 dBl

10410 PH o 07, 2020

‘Center Freq 3.625000000 GHz Radio Std: None

Center Fraq: 3625000000 GHz
- Trig: Frae Run AvglHold>200/200
#1F GainiLaw

Radio Device: BTS #Atten: 20 dB Ext Gain; -10.00 48

Radio Device: BTS

Center 3.625 GHz S Eﬁ?\ﬁ =
HRes BW 150 kHz Sweep 1.667 ms

N Span 30 MHz
#VBW 470 kHz #VBW 470 kHz Sweep 1.667 ms

Channel Power

21.55 dBm /10 MHz

Power Spectral Density

-48.45 dBm /Hz

Power Spectral Density

21.37 dBm 110 MHz -48.63 dBm /Hz

Middle channel Middle channel

Agilent Spectrum Analyzer - Channel Power Agilent Spectrum Analyzer - Channel Powes
o 111 o § e
Center Freq 3.692500000 GHz Radio Std: None

Genter Frag: 3.692600000 GHz Radio Std: Not
n

Trig: Free Rus Avg[Hold>2001200
#iAtten: 20 dB Ext Gain: -10.00 dB

Center Freq 3.692500000 GHz

Radio Device: BTS HFGainLaw

==

GCenter Fraq: 3652600000 GHz
Run
HIF Gain:Low

Trig: Frae Rur ‘AvglHold>2001200
#Arten: 20 dB Ext Gain: -10.00 dB Radio Device: BTS
Ref 20.00 dBm Ref 20.00 dBm

Ceﬁter 75;]17 I N .

#Res BW 150 kHz

~ Span 30 MHz|
#VBW 470 kHz

3 GHz

Sweep 1.667 ms

Channel Power

21.70 dBm /10 MHz

Power Spectral Density

-48.30 dBm /Hz

es BW 150 kHz
Channel Power

21.11 dBm 110 MHz

Span 30 MHz,

#VBW 470 kHz Sweep 1.667 ms

Power Spectral Density

-48.89 dBm /Hz

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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YT

Report No: JYTSZE201006101

ANT 1

Agslent Spectrum Analyzes - Channel Power
- z

Center Freq: 3.557500000 GH2
Trig: Free Run
#Atten: 20

Center Freq 3.557500000 GHz RalHokd> 200260

MFGainLow Ext Gain: -10.00 B

Bandwidth=15MHz — 64QAM

Agilent Spectrum Anaiyzes - Channel Power
T m
Radie Std: Nene

Radio Device: BTS

Ref 20.00 dBm

#VBW 470 kHz

Center 3.
HRes BW 150 kHz

Channel Power

21.51 dBm /10 MHz

Power Spectral Density

-48.49 dBm /Hz

i Ref 20.00 dBm

“Span 30 MHz
Sweep 1.667 ms

Center 3.558 GHz
#Res BW 150 kHz

Channel Power

22.22 dBm 110 MHz

ANT 2

e i3 0 o 07, 2020
Center Freq: 3.5576500000 GHz Radio Std: None
Trig: Frae Run AvglHold:>2007200

MFGain:Law  BAtten: 20 Ext Gain: -10.00 4B

Radio Device: BTS

R Span 30 MHz

#VBW 470 kHz Sweep 1.667 ms

Power Spectral Density

-47.78 dBm /Hz

Lowest channel

Agilent Spectrum Analyzes - Channel Puwer
i

Center Freq 3.625000000 GHz GHz
Avg|Hold>200/200
Ext Gain: -10.00 dB

Center Fraq: 3.625000000
Trig: Frae Run
iiAtten: 20 dB

==
HIF Gain:Low

Aglent Spectrum Analyzes - Chanel Power
11,15 o ;
Radio Std: None

‘Center Freq 3.625000000 GHz
Radio Device: BTS

iCenter 3.625 GHz

HRes BW 150 kHz #VBW 470 kHz

Channel Power

21.36 dBm /10 MHz

Power Spectral Density

-48.64 dBm /Hz

“Span 30 MHz
Sweep 1.667 ms

21.09 dBm /10 MHz

Lowest channel

i 0747 P o 07, 2020
GHz Radio Std: None

AvglHold>200/200
Ext Gain: -10.00 dB

CenterFrag:
Trig: Frae R
#htten: 20 dB

3625000000
n

Radio Device: BTS

N Span 30 MHz

#VBW 470 kHz Sweep 1.667 ms

Power Spectral Density

-48.91 dBm /Hz

Middle channel

Agilent Spectrum Analyzes - Channel Puwer
i

GHz
Avg[Hold>2001200
Ext Gain: -10.00 dB

CantarFraq:
Trig: Frae Rur
#Attan: 20 4B

Center Freq 3.692500000 GHz 852500000

==
HIF Gain:Low

Ref 20.00 dBm

Center } GHz

#Res BW 150 kHz #VBW 470 kHz

Channel Power

21.61 dBm /10 MHz

Power Spectral Density

-48.39 dBm /Hz

~ Span 30 MHz|

Agilent Spectrum Analyzer - Channel Puwer
11185 jx E
Radio Std: Nene Center Freq 3.692500000 GHz
Radio Device: BTS

Ref 20.00 dBm

3 GHz

Sweep 1.667 ms es BW 150 kHz

Channel Power

20.93 dBm /10 MHz

HIFGain:l ow

Middle channel

GHz
AvglHold>200/200
Ext Gain: -10.00 dB

CenterFrag:
Trig: Frae R
#Atten: 20 dB

3632600000
c n
- Radio Device: BTS

I Span 30 MHz,

#VBW 470 kHz Sweep 1.667 ms

Power Spectral Density

-49.07 dBm /Hz

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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Report No: JYTSZE201006101

Bandwidth=20MHz — QPSK

ANT 1

Agslent Spectrum Analyzes - Channel Power
- z

Center Freg: 3.560000000 GHz

Center Freq 3.560000000 GHz g Free

==
HIF Gain:Low

Avg|Hold>2001200
Ext Gain: -10.00 d8

1124
Radio Std: None

Radio Device: BTS

Center 3.56 GHz
#Res BW 200 kHz #VBW 620 kHz
Channel Power

20.56 dBm /10 MHz

Power Spectral Density

-49.44 dBm /Hz

“Span 40 MHZ
Sweep 1.267 ms

Agilent Spectrum Anaiyzes - Channel Power
T m

=
HIFGain:Law

Center 3.56 GHz
#Res BW 200 kHz

nnel Power

21.32 dBm 110 MHz

ANT 2

Center Freq: 3.560000000 GHz
Trig: Frae Run AvglHold:>2007200
Ext Gain: -10.00 dB

Radie Std: None

Radio Device: BTS

Span 40 MHz
#VBW 620 kHz Sweep 1.267 ms
Power Spectral Density

-48.68 dBm /Hz

Lowest channel

Agilent Spectrum Analyzes - Channel Puwer
i

Center Freq 3.625000000 GHz

HIF Gain:Low

Center Fraq: 3.625000000 GHz
Trig: Frae Run
iiAtten: 20 dB

AvglHold>2001200
Ext Gain: -10.00 dB

Radio Device: BTS

v Ref 20.00 dBm

iCenter 3.625 GHz
#Res BW 200 kHz #VBW 620 kHz
Channel Power

20.15 dBm /10 MHz

Power Spectral Density

-49.85 dBm /Hz

“Span 40 MHZ
Sweep 1.267 ms

Aglent Spectrum Analyzes - Chanel Power
o

‘Center Freq 3.625000000 GHz

HIFGain:L aw

Ref 20.00 dBm

|
Center 3.625 GHz
#Res BW 200 kHz

Channel Power

20.40 dBm /10 MHz

Lowest channel

L i 2000 P o 07,2
Center Fraq: 3625000000 GHz Radio Std: None
Trig: Frae Run AvglHold>200/200

#Atten: 20 dB Ext Gain; -10.00 48 Radio Device: BTS

Span 40 MHz
#VBW 620 kHz Sweep 1.267 ms
Power Spectral Density

-49.60 dBm /Hz

Middle channel

Agilent Spectrum Analyzes - Channel Puwer
i

Center Freq 3.690000000 GHz

HIF Gain:Low

Center Fraq: 3.630000000 GHz
Trig: Frae Run
#iAtten: 20 dB

#Res BW 200 kHz #VBW 620 kHz

Channel Power

20.58 dBm /10 MHz

Power Spectral Density

-49.42 dBm /Hz

Avg[Hold>2001200
Ext Gain: -10.00 dB

1126
Radio Std: None

Radio Device: BTS

Span 40 MHz|
Sweep 1.267 ms

Aglent Spectrum Analyzes - Chanel Power
o

‘Center Freq 3.690000000 GHz

#Res BW 200 kHz
Channel Power

20.60 dBm /10 MHz

Middle channel

L i 2111 P o 07, 2020
Center Fraq: 3630000000 GHz Radio Std: Nons
Trig: Frae Run AvglHold>200/200

#Atten: 20 dB Ext Gain: -10.00 dB Radio Device: BTS

Span 40 MHz|
#VBW 620 kHz Sweep 1.267 ms
Power Spectral Density

-49.40 dBm /Hz

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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Report No: JYTSZE201006101

ANT 1

Agslent Spectrum Analyzes - Channel Power
- z

Center Freg: 3.560000000 GHz

Center Freq 3.560000000 GHz g Free RalHokd> 200260

==
HIF Gain:Low

Ext Gain: -10.00 dB

134
Radio Std: None

Radio Device: BTS

#VBW 620 kHz
Channel Power

20.49 dBm /10 MHz

Power Spectral Density

-49.51 dBm /Hz

“Span 40 MHZ
Sweep 1.267 ms

Bandwidth=20MHz - 64QAM

ANT 2

Agilent Spectrum Anaiyzes - Channel Power
T m

Center Freq: 3.560000000 GHz
Trig: Frae Run AvglHold:>2007200

Ext Gain; -10.00 d8

11:22-50 PN 07, 20210
Radie Std: None

Radio Device: BTS

#VBW 620 kHz

Power Spectral Density

21.22 dBm /10 MHz -48.78 dBm /Hz

Span 40 MHz
Sweep 1.267 ms

Lowest channel

Agslent Spectrum Analyzes - Channel Power
- z

Center Freq: 3.625000000 GH2
Trig: Frae Run Avg|Hold:>2001200
Ext Gain: -10.00 ¢B

Center Freq 3.625000000 GHz

==
HIF Gain:Low

113
Radio Std: None

Radio Device: BTS

iCenter 3.625 GHz
#Res BW 200 kHz #VBW 620 kHz
Channel Power

20.20 dBm /10 MHz

Power Spectral Density

-49.80 dBm /Hz

“Span 40 MHZ
Sweep 1.267 ms

Lowest channel

Agilent Spectrum Anaiyzes - Channel Power
3

Center Freq: 3625000000 GHz
Trig: Frae Run AvglHold:>2007200
#IFGain:l aw BAtten: 20 Ext Gain: -10.00 dB

ben\er Freq S.EZSUUUUIJ GHz

2
Radie Std: None

Radio Device: BTS

#VBW 620 kHz

Power Spectral Density

20.50 dBm /10 MHz -49.50 dBm /Hz

=3 i

Span 40 MHz
Sweep 1.267 ms

Middle channel

Agilent Spectrum Analyzes - Channel Puwer
i

Center Fraq: 3.630000000 GHz
Trig: Frae Run Avg[Hold>2001200
#iAtten: 20 dB Ext Gain: -10.00 dB

Center Freq 3.690000000 GHz

==
HIF Gain:Low

iv___Ref 20.00 dBm

Center 3.69 GHz i 7
#Res BW 200 kHz #VBW 620 kHz

Channel Power

20.63 dBm /10 MHz

Power Spectral Density

-49.37 dBm /Hz

1
Radio

Radio Device: BTS

Span 40 MHz|
Sweep 1.267 ms

Middle channel

Aglent Spectrum Analyzes - Chanel Power
o

Center Fraq: 3630000000 GHz
Trig: Frae Run AvglHold>200/200
3 Ext Gain: -10.00 dB

‘Center Freq 3.690000000 GHz

Center 3.69 GHz ) i
#Res BW 200 kHz #VBW 620 kHz

Channel Power

20.41 dBm /10 MHz

Power Spectral Density

-49.59 dBm /Hz

Radio Std: None.

Radio Device: BTS

Span 40 MHz,
Sweep 1.267 ms

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

Project No.: JYTSZE2010061

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366
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Report No: JYTSZE201006101

ANT 1

Agslent LTE - Channet Pawer
x

Center Freq 3.557500000 GHz ‘ c-ns-rsr-;awsnunms'm

o Trig:Free Run Avg|Hold>2001200
HIFGain:Law #Atten: 20 dB Ext Gain: -10.00 d8

Full Transmit Output Power
Bandwidth=15MHz — QPSK

ANT 2

Agilent LTE - Channet Pawer
3

i34 P N D7, 2 - z - i K ;2916 P b 07, 2000
Center Freq 3.557500000 GHz Wnl-er;' 3557500000 GHz

Direction: Uplink Trig: Frae Run Avg|Hald:>200/200 Diraction: Uplink

BYW: 15 MH2{75 RB)

Channel Power Power Spectral Density

22.52 dBm /15 MHz -49.24 dBm /Hz

558 GHz —
HRes BW 150 kHz #VBW 470 kHz

#Atten: 20 dB Ext Gain; -10.00 d8 BW: 15 MHz(75 RB)

s 558GHz — Span 30 MHz
Sweep 1.667 ms #Res BW 150 kHz #VBW 470 kHz Sweep 1.667 ms
Channel Power Power Spectral Density

23.76 dBm /15 MHz -48.00 dBm /Hz

Lowest channel

Agilent LTE - Channel Pawer
T

Center Freq 3.625000000 GHz Centar Fraq: 3626000000 GHz
Trig: Free Run

(o= AvglHold>2001200
IF Gain:Low #Atten: 20 dB Ext Gain: -10.00 dB

Lowest channel

Agilent LTE - Channel Pawer
o

15728 PM o 07, 2020 313218 PM W 07, 2020
Direction: Uplink

BV 15 MHz{75 RE)

Center Freq 3.625000000 GHz Center Fraq: 3.625000000 GHz )
Trig: Frae Run ‘AvglHold>2001200 Direction: Uplink

Center 3.625 GHz i
HRes BW 150 kHz #VBW 470 kHz

Channel Power Power Spectral Density

22.48 dBm /15 MHz -49.28 dBm /Hz

HFGain:Low #Atten: 20 dB Ext Gain; -10.00 48 BW: 15 MHz(75 RB)

“Span 30 MHz

Center 3.625 GHz Span 30 MHz
Sweep 1.667 ms #R

#Res BW 150 kHz #VBW 470 kHz Sweep 1.667 ms
nnel Power Power Spectral Density

22.26 dBm /15 MHz -49.50 dBm /Hz

=3 i

Middle channel

Agilent LTE - Channel Pawer
T

Center Freq 3.692500000 GHz Cantar Fraq: 3.692500000 GHz
o Trig:Fres Run AvglHold>2001200
#IF Gain:Low #Antan: 20 4B Ext Gain: -10.00 4B

(v Ref 20.00 dBm__

iCenter 3.693GHz I R
#Res BW 150 kHz #VBW 470 kHz

Channel Power Power Spectral Density

22.97 dBm /15 MHz -48.79 dBm /Hz

Middle channel

Agilent LTE - Channel Pawer
158317 o

Direction: Uplink

‘Center Freq 3.692500000 GHz Ctm"""ﬁl: :.092500500 GHz
B¥: 15 MH2{75 RE)

Trig: Free Ru AvglHold>200/200 Direction: Uplink
#Arten: 20 dB Ext Gain: -10.00 dB BW: 15 MHz(T6 RB)

|
~ Span 30 MHz| Center 3693GHz I ~ span30MHz
Sweep 1.667 ms #Res BW 150 kHz #VBW 470 kHz Sweep 1.667 ms

Channel Power Power Spectral Density

21.93 dBm 115 MHz -49.83 dBm /Hz

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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YT

Report No: JYTSZE201006101

Bandwidth=15MHz — 64QAM

ANT 1

Agslent LTE - Channet Pawer
x

Center Freq: 3.557500000 GH2
Trig: Free Run Avg|Hold:>2001200
#Atten: 20 Ext Gain: -10.00 ¢B

Center Freq 3.557500000 GHz

==
HIF Gain:Low

12:00:2% PM N 07, 200

Dirsction: Uplink
BYW: 15 MH2{75 RB)

Ref 20.00 dBm __

‘Centel

liRes BW 150 kHz #VBW 470 KHz

Channel Power

22.51 dBm /15 MHz

Power Spectral Density

-49.25 dBm /Hz

“Span 30 MHz
Sweep 1.667 ms

ANT 2

Agilent LTE - Channet Pawer
3

Center Freq: 3.557500000 GHz
) Trig:FresRun
HIFGain:l aw BAtten: 20

Avg|Held>200/200
Ext Gain: -10.00 d8

13511 P b 07, 20200

Diraction: Uplink
EW: 15 MH2(75 RS}

i Ref 20.00 dBm __

Center 3558 GHz N
#Res BW 150 kHz #VBW 470 kHz

Channel Power

23.40 dBm /15 MHz

Power Spectral Density

-48.36 dBm /Hz

Span 30 MHz
Sweep 1.667 ms

Lowest channel

Agilent LTE - Channel Pawer
T

Center Freq 3.625000000 GHz Gantar raq: 3626000000 GHz

Trig: Free Rus AvglHold>2001200
iiAtten: 20 dB Ext Gain: -10.00 dB

==
HIF Gain:Low

o 07, 20

Direction: Uplink
BV 15 MHz{75 RE)

iCenter 3.625 GHz i

HRes BW 150 kHz #VBW 470 kHz

Channel Power

22.18 dBm /15 MHz

Power Spectral Density

-49.58 dBm /Hz

“Span 30 MHz
Sweep 1.667 ms

Lowest channel

Agilent LTE - Channel Pawer
o

Center Freq 3.625000000 GHz Center Fraq: 3625000000 GHz
Trig: Free Run

#Atten: 20 dB

AvglHold>200/200
Ext Gain: -10.00 dB

31:36:1 PM W 07, 2020

Direction: Uplink
BW: 15 MHz{75 RB)

Center 3625GHz I

#VBW 470 kHz

nnel Power

22.16 dBm /15 MHz

Power Spectral Density

-49.60 dBm /Hz

Span 30 MHz
Sweep 1.667 ms

Middle channel

Agilent LTE - Channel Pawer
T

Center Freq 3.692500000 GHz Centar Frag: 3632600000 GHz
Trig: Frae Run Avg|Hold>2001200

"+ gamen: 20 6B Ext Gain: -10.00 dB

HIF Gain:Low

Ref 20.00 dBm _

Center } GHz

#Res BW 150 kHz #VBW 470 kHz

Channel Power

22.92 dBm /15 MHz

Power Spectral Density

-48.84 dBm /Hz

~ Span 30 MHz|

Direction: Uplink
BY: 15 MHz(75 RE)

Sweep 1.667 ms

Middle channel

Agilent LTE - Channel Pawer
o

Center Freq 3.692500000 GHz Center Fraq: 3.632600000 GHz
Trig: Frae Run Avg|Held>2001200

> garen: 20 4B Ext Gain: -10.00 dB

HIFGain:l ow

Ref 20.00 dBm__

693 GHz I I
es BW 150 kHz #VBW 470 kHz

Channel Power

22.12 dBm 115 MHz

Power Spectral Density

-49.64 dBm /Hz

33751 PM i 07, 2020

Direction: Uplink
BV: 15 MHz{75 RB)

Span 30 MHz,
Sweep 1.667 ms

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061

Page 18 of 68



YT

Report No: JYTSZE201006101

Bandwidth=20MHz — QPSK

ANT 1

Agslent LTE - Channet Pawer
x

Center Freq: 3.560000000 GH2
Trig: Free Run Avg|Hold:>2001200
#Atten: 20 Ext Gain: -10.00 ¢B

Center Freq 3.560000000 GHz

==
HIF Gain:Low

12:04:46 PM N 07, 20

Diraction: Uplink
BYW/: 20 MH2{100 RB}

Ref 20.00 dBm __

Center 3.56 GHz -
HRes BW 200 kHz #VBW 620 kHz

Channel Power

22.48 dBm /20 MHz

Power Spectral Density

-50.53 dBm /Hz

“Span #

12|

Sweep 1.267 ms

ANT 2

Agilent LTE - Channet Pawer
3

e T 114120 P o 017, 2020
Center Freq: 3.560000000 GHz
Trig: Frae Run AvglHold:>2007200

& Diraction: Uplink
HIFGain:L aw #Atten: 20 Ext Gain; -10.00 d8

EW: 20 MH2(100 RE)

i Ref 20.00 dBm __

Center 356 GHz N
#Res BW 200 kHz #VBW 620 kHz Sweep 1.267 ms

Channel Power

22.91 dBm /20 MHz

Power Spectral Density

-50.10 dBm /Hz

Lowest channel

Agilent LTE - Channel Pawer
T

Center Freq 3.625000000 GHz Gantar raq: 3626000000 GHz

Trig: Free Rus AvglHold>2001200
iiAtten: 20 dB Ext Gain: -10.00 dB

==
HIF Gain:Low

5201530 PM N 07, 200

Direction: Uplink
BV 20 MHz{100 R}

iCenter 3.625 GHz i

HRes BW 200 kHz #VBW 620 kHz

Channel Power

22.21 dBm /20 MHz

Power Spectral Density

-50.81 dBm /Hz

“Span 40 MHZ
Sweep 1.267 ms

Lowest channel

Agilent LTE - Channel Pawer
o

T [ BERALSE ] 1:40:19 PM b 07, 2021
Center Freq 3.625000000 GHz Center Fraq: 3.625000000 GHz
Trig: Frae Run ‘AvglHold>2001200

Diraction: Uplink
#Atten: 20 dB Ext Gain; -10.00 48

BW: 20 MHz{100 RE)

|
Center 3625GHz I

Span 40 MHz,
#VBW 620 kHz

Sweep 1.267 ms

nnel Power

22.47 dBm 120 MHz

Power Spectral Density

-50.54 dBm /Hz

Middle channel

Agilent LTE - Channel Pawer
T

Center Freq 3.690000000 GHz Centar Frag: 3630000000 GHz
Trig: Frae Run Avg|Hold>2001200

"+ gamen: 20 6B Ext Gain: -10.00 dB

HIF Gain:Low

Ref 20.00 dBm _

Center GHz

#Res BW 200 kHz #VBW 620 kHz

Channel Power

22.74 dBm /20 MHz

Power Spectral Density

-50.27 dBm /Hz

~ Span40 MHz|

12,06:53 PMNoY

Direction: Uplink
BY: 20 MHz{100 R}

Sweep 1.267 ms

Middle channel

Agilent LTE - Channel Pawer
o

I E BEPLE i 31:43:07 PM N 07, 2001
Center Freq 3.690000000 GHz Center Fraq: 3.650000000 GHz
Trig: Frae Run ‘AvglHold>2001200

> garen: 20 4B Ext Gain: -10.00 dB

Diraction: Uplink
HIFGain:l ow

BW: 20 MHz{100 RE)

Ref 20.00 dBm__

|
Center 369GHz e Span 40 MHz,
es BW 200 kHz #VBW 620 kHz Sweep 1.267 ms

Channel Power

22.83 dBm /20 MHz

Power Spectral Density

-50.18 dBm /Hz

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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Report No: JYTSZE201006101

ANT 1

Agslent LTE - Channet Pawer
x

Center Freq: 3.560000000 GH2
Trig: Free Run Avg|Hold:>2001200
Ext Gain: -10.00 ¢B

Center Freq 3.560000000 GHz

==
HIF Gain:Low

12,0756 PM N 07, 20

Diraction: Uplink
BYW/: 20 MH2{100 RB}

#VBW 620 kHz
Channel Power

22.02 dBm /20 MHz

Power Spectral Density

-50.99 dBm /Hz

“Span 40 MHZ
Sweep 1.267 ms

Bandwidth=20MHz - 64QAM

ANT 2

Agilent LTE - Channet Pawer
3

EERLE i3 114401 P o 017, 2020
Center Freq: 3.560000000 GHz

Trig: Frae Run AvglHold:>2007200

#Atten: 20 dB Ext Gain: -10.00 dB

Diraction: Uplink
EW: 20 MH2(100 RE)

Span 40 MHz
#VBW 620 kHz Sweep 1.267 ms
Power Spectral Density

22.70 dBm /20 MHz -50.31 dBm /Hz

Lowest channel

Agslent LTE - Channet Pawer
x

Center Freq: 3.625000000 GH2
Trig: Frae Run Avg|Hold:>2001200
Ext Gain: -10.00 ¢B

Center Freq 3.625000000 GHz

HIF Gain:Low

12:0558 PM o 07, 20

Diraction: Uplink
BYW/: 20 MH2{100 RB}

iCenter 3.625 GHz

HRes BW 200 kHz

Channel Power

22.24 dBm /20 MHz

#VBW 620 kHz

Power Spectral Density

-50.77 dBm /Hz

“Span 40 MHZ
Sweep 1.267 ms

Lowest channel

Agilent LTE - Channel Pawer
L I E £ 11 Now (17, 2020
Center Freq: 3625000000 GHz
Trig: Frae Run AvglHold:>2007200
HIFGain:Law BAtten: 20 Ext Gain: -10.00 dB

ben\er Freq 3.625000000 GHz -
Diraction: Uplink
BW: 20 MH2z(100 RE)

Center 3.625 GHz Span 40 MHz

#Res BW 200 kHz

nnel Power

22.53 dBm 120 MHz

#VBW 620 kHz

Power Spectral Density

-50.48 dBm /Hz

Sweep 1.267 ms

i

Agilent LTE - Channel Pawer
i

Center Freq 3.690000000 GHz

==
HIF Gain:Low

(v Ref 20.00 dBm__

Center 3.69 GHz i
#Res BW 200 kHz

Channel Power

22.63 dBm /20 MHz

Middle channel

Center Fraq: 3.630000000 GHz
Trig: Frae Run Avg[Hold>2001200
#iAtten: 20 dB Ext Gain: -10.00 dB

#VBW 620 kHz

Power Spectral Density

-50.38 dBm /Hz

12:10:18 PM N

Direction: Uplink
BY: 20 MHz{100 R}

Span 40 MHz|
Sweep 1.267 ms

Agilent LTE - Channel Pawer
o

‘Center Freq 3.690000000 GHz

|
Center 3.69 GHz )
#Res BW 200 kHz

Channel Power

22.46 dBm /20 MHz

Middle channel

Center Fraq: 3630000000 GHz
Trig: Frae Run AvglHold>200/200
3 Ext Gain: -10.00 dB

#VBW 620 kHz

Power Spectral Density

-50.55 dBm /Hz

BW: 20 Mt

Span 40 MHz,
Sweep 1.267 ms

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

Project No.: JYTSZE2010061

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366
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Measurement Data (PSD):

Modulation Frequency ANT. PSD Total PSD Dir(-ection:lall EIRP PSD Limit
(MHz) Port (dBm/MHz) | (dBm/MHz) | Gain (dBi) | (dBm) (dBm)
3555.00 kL LE 17.88 18 35.88
( %F;fHKZ) 3625.00 A ALEElsy 17 61 18 35.61
3695.00 a1 Lacs 17.39 18 35.39 o
3555.00 a1 RS 18.04 18 36.04 '
(?‘(‘)ﬁ/l’;'\;') 3625.00 A Ll 17 44 18 35.44
3695.00 o 1272 17.36 18 35.36
3557.50 A 1304 16.42 18 34.42
( %'T\ASH’Z) 3625.00 A 12559 15.90 18 33.90
3692.50 m$ ; 12:533 16.01 18 34.01 o
3557.50 alll ; 1;:3% 16.34 18 34.34
(6152%'\2) 3625.00 m$ ; 1;:;23 15.90 18 33.90
3692.50 m¥ ; 13:222 15.83 18 3383
3560.00 m$ ; 1;:28? 15.35 18 33.35
(2(%)F|:/|SHK2) 3625.00 m$ ; 1;:%2 15.12 18 33.12
3690.00 A AR 14.96 18 32.96 o
3560.00 a1 AN 15.42 18 3342 '
(gém'\:) 3625.00 kL A 14.85 18 32.85
3690.00 A 12299 15.09 18 33.00

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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Test plot as below:

Agslent Spectrum Analyzer - Swept $A

Ref 30.00 dBm

Center 3.55500 GHz
#Res BW 1.0 MHz

Bandwidth=10MHz — QPSK

Marker 1 3.553380000000 GHz

ANT 1

Avg Type: RMS
Avg|Hold: 200/200
Ext Gain: -10.00 d8

PHO: Fost —+—  Trig: Frae Run

) ] Span 20.00 MHz

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA

(Center 3.55500 GHz )
#Res BW 1.0 MHz

ANT 2

PNO:Fast ——  Trig: Frae Run

#VBW 3.0 MHz*

Avg Type: RMS
AvglHold: 2001200
Ext Gain: -10.00 d8

Span 20.00 MHz
#Sweep 30.00 ms (1001 pts)

Agilent Spectrum Analyzer - Swept S

Marker 1 3.624720000000 GHz

wg Type: RMS
AvglHold: 200200
Ext Gain: -10.00 4B

Ref 30.00 dBm

Span
#VBW 3.0 MHz*

p
#Sweep 30.00 ms (1

Lowest channel

Agilent Spectrum Analyzer - Swept SA

Marker 1 3.625400000000 GHz
PHO: Fast ~»- Trig:FreeRun

Ref 30.00 dBm

#VBW 3.0 MHz*

Avg Typa: RMS.
AvglHold: 2001200
Ext Gain: -10.00 4B

pan
#Sweep 30.00 ms (1

Middle channel

Agilent Spectrum Analyzer - Swept S

Marker 1 3.694760000000 GHz
—». Trig:FreeRun
Ext Gain: -10.00 dB

Span 20.00 MHz.

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Middle channel

Agilent Spectrum Analyzer - Swept SA

Marker 1 3.693680000000 GHz

OiTast —»- Trig:FreeRun
IFGain:L ove

#VBW 3.0 MHz*

Avg Typa: RMS.
AvglHold: 2001200
Ext Gain: -10.00 4B

Span 20.00 MHz,
#Sweep 30.00 ms (1001 pts)

Highest channel

Highest chann

el

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road
Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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ANT 1

Agslent Spectrum Analyzer - Swept $A

Marker 1 3.556040000000 GHz
PNO Fost ~+—  Trig: Frea Run

Avg Type: RMS
Avg|Hold: 200/200
Ext Gain: -10.00 d8

Ref 30.00 dBm

Center 3.55500 GHz
#Res BW 1.0 MHz

- spanz0.00mHz

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Bandwidth=10MHz — 64QAM

ANT 2

Agilent Spectrum Analyzer - Swept SA

Avg Type: RMS
AvglHold: 2001200
Ext Gain: -10.00 d8

(Center 3.55500 GHz
#Res BW 1.0 MHz

Span 20.00 MHz

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Agilent Spectrum Analyzer - Swept S

Marker 1 3.624000000000 GHz

wg Type: RMS
AvglHold: 200200
Ext Gain: -10.00 4B

Ref 30.00 dBm

Span
#VBW 3.0 MHz*

p
#Sweep 30.00 ms (1

Lowest channel

Agilent Spectrum Analyzer - Swept SA

Marker 1 3.626060000000 GHz

Avg Typa: RMS.
NG Tast ~» Trig:FreeRun AvglHold: 2001200
Ext Gain: -10.00 4B

Ref 30.00 dBm

#VBW 3.0 MHz*

pan
#Sweep 30.00 ms (1

Middle channel

Agilent Spectrum Analyzer - Swept S

Marker 1 3.696020000000 GHz

e Trig:FreeRun
Ext Gain: -10.00 dB

Span 20.00 MHz.

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA

Middle channel

Avg Typa: RMS.
AvglHold: 2001200
Ext Gain: -10.00 4B

Tast —»- Trig:FreeRun
IFGain:L ove

Span 20.00 MHz,

#VEBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

Project No.: JYTSZE2010061

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Tel: +86-755-23118282, Fax: +86-755-23116366
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ANT 1

Agilent Spectrum Analyzer - Swept SA
g Type: RMS

Avg|Hold: 2007200
Ext Gain: -10.00 ¢B

Marker 1 3.553480000000 GHz

PHO: Fost —+—  Trig: Frae Run

Ref 30.00 dBm

Center 3.55750 GHz )
#Res BW 1.0 MHz

- ~ Span 30.00 MHz|

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts),

Bandwidth=15MHz — QPSK

ANT 2

Agilent Spectrum Analyzes - Swept SA
Avg Type: RMS

Avg|Held: 200200
Ext Gain: -10.00 dB

PNO:Fast ——  Trig: Frae Run

(Center 3.55750 GHz
#Res BW 1.0 MHz

- span3noomhz

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Lowest channel

Agilent Spectrum Analyzer - Swept SA
g Type: RMS

Avg|Hold: 2007200
Ext Gain: -10.00 ¢B

Marker 1 3.625360000000 GHz
PNO Fost ~+—  Trig: Frea Run

Ref 30.00 dBm

Center 3.62500 GHz )
#Res BW 1.0 MHz

} } - Span 30.00 MHz

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts),

Lowest channel

Agilent Spectrum Analyzes - Swept SA
Avg Type: RMS

Avg|Held: 200200
Ext Gain: -10.00 dB

Marker 1 3.624760000000 GHz
N0 Tost o Trig: Frae Run

Ref 30.00 dBm

(Center 3.62500 GHz )
HRes BW 1.0 MHz #VBW 3.0 MHz"

=3 i

) ) Span 30.00 MHz
#Sweep 30.00 ms (1001 pts)

Middle channel

Agilent Spectrum Analyzer —Swept SA
[ 6 wg Type: RMS
Marker 1 3.692560000000 GHz A ar 00

Ext Gain: -10.00 4B

e Trig:FreeRun

Ref 30.00 dBm

Sp 00 MHz!
Sweep 30.00 ms (1001 pts)

#Res BW 1.0 MHz #VBW 3.0 MHz*
usc [+3

Middle channel

Agilent Spectrum Analyzer - Swept 54
L " 4:34-08 P Nor 07, 20
Avg Typa: RMS.
AvglHold: 2001200

st > Trig:FreeRun
Ext Gain: -10.00 dB

Fi
IFGain:Low

Ref 30.00 dBm

MHz,

Sp:
#Sweep 30.00 ms (1001 pts)

#VBW 3.0 MHz*

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

Project No.: JYTSZE2010061

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Tel: +86-755-23118282, Fax: +86-755-23116366
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Bandwidth=15MHz — 64QAM

ANT 1

Agslent Spectrum Analyzer - Swept $A

Marker 1 3.558670000000 GHz

g Type: RMS
PNO: Fast ~»—  Trig: Frea Run

Avg|Hold: 2007200
Ext Gain: -10.00 ¢B

Ref 30.00 dBm

Center 3.55750 GHz
#Res BW 1.0 MHz

- span3joomHz

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts),

Agilent Spectrum Analyzer - Swept SA

(Center 3.55750 GHz )
#Res BW 1.0 MHz

ANT 2

Avg Type: RMS
AvglHold: 2001200
Ext Gain: -10.00 d8

PNO:Fast ——  Trig: Frae Run

Span 30.00 MHz

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Lowest channel

Agslent Spectrum Analyzer - Swept $A

Marker 1 3.624880000000 GHz

g Type: RMS
PNO: Fast ~»—  Trig: Frea Run

Avg|Hold: 2007200
Ext Gain: -10.00 ¢B

Ref 30.00 dBm

Center 3.62500 GHz )
#Res BW 1.0 MHz

Span 30.00 MHz

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts),

Agilent Spectrum Analyzer - Swept SA

Marker 1 3.623140000000 GHz

Ref 30.00 dBm

(Center 3.62500 GHz )
#Res BW 1.0 MHz

Lowest channel

Avg Type: RMS
AvglHold: 2001200
Ext Gain: -10.00 d8

PNO: Fast ~+—  Trig:Free Run

Span 30.00 MHz
#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

i

Agilent Spectrum Analyzer - Swept S

Marker 1 3.691300000000 GHz

wg Type: RMS
Avg[Hold: 200200
Ext Gain: -10.00 4B

e Trig:FreeRun

Ref 30.00 dBm

00 MHz
#VBW 3.0 MHz*

Sp:
#Res BW 1.0 MHz Sweep 30.00 ms (1001 pts)

[

Agilent Spectrum Analyzer - Swept SA

O fast —»  Trig:FresRun
IFGain:L ove

Middle channel

Avg Typa: RMS.
AvglHold: 2001200
Ext Gain: -10.00 4B

Sp: MHz,
#Sweep 30.00 ms (1001 pts)

#VBW 3.0 MHz*

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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Bandwidth=20MHz — QPSK
ANT 1

Agslent Spectrum Analyzer - Swept $A Agilent Spectrum Analyzes - Swept SA
Avg Type: RMS
Avg|Hold: 2007200
Ext Gain: -10.00 d8

Marker 1 3.560600000000 GHz

PHO: Fost —+—  Trig: Frae Run

Ref 30.00 dBm

(Center 3.56000 GHz
#Res BW 1.0 MHz

Center 3.56000 GHz
#Res BW 1.0 MHz

- ~ Span 40.00 MHz]

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

ANT 2

Avg Type: RMS
AvglHold: 2001200
Ext Gain: -10.00 d8

PNO:Fast ——  Trig: Frae Run

Span 40.00 MHz

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Lowest channel

Agslent Spectrum Analyzer - Swept $A Agilent Spectrum Analyzes - Swept SA

Avg T RMS r 3 (
A::\Hmtzumuu Marker 1 3.625520000001
Ext Gain: -10.00 d8

Marker 1 3.625560000000 GHz
PNO Fost ~+—  Trig: Frea Run

Ref 30.00 dBm Ref 30.00 dBm

Center 3.62500 GHz )
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 30.00 ms (1001 pts)

#VBW 3.0 MHz* #Res BW 1.0 MHz

(Center 3.62500 GHz )

Lowest channel

Avg Type: RMS
AvglHold: 2001200
Ext Gain: -10.00 d8

0 GHz
PNO: Fast ~—  TrigiFree Run

D ~ Span 40.00 MHz

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Middle channel

Agilent Spectrum Analyzer - Swept S Agilent Spectrum Analyzer - Swept SA

Marker 1 3.689240000000 GHz wg Typa: RIS
Avg|Hold: 2007200
Ext Gain: -10.00 dB

e Trig:FreeRun

Ref 30.00 dBm Ref 30.00 dBm

00 MHz

Sp:
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 30.00 ms (1001 pts)

[

Marker 1 3.690600000000 GHz

Avg Typa: RMS.
AvglHold: 2001200

st > Trig:FreeRun
Ext Gain: -10.00 dB

Fi
IFGain:Low

MHz,
pts)

Sp:
#Sweep 30.00 ms (1001

#VBW 3.0 MHz*

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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ANT 1

Agslent Spectrum Analyzer - Swept $A

Marker 1 3.558640000000 GHz
PHO: fost —+-  Trig: Frae Run

Avg Type: RMS
Avg|Hold: 200/200
Ext Gain: -10.00 d8

Ref 30.00 dBm

Center 3.56000 GHz
#Res BW 1.0 MHz

- T spanaooomhz
#VBW 3.0 MHz*

Bandwidth=20MHz — 64QAM

#Sweep 30.00 ms (1001 pts)

ANT 2

Agilent Spectrum Analyzer - Swept SA

Marker 1 3559840000000 GHz
NI s e Trig:Frae Run

Avg Type: RMS
Avg|Hold: 200/200
Ext Gain: -10.00 dB

Ref 30.00 dBm

\Center 3.56000 GHz Spanlm,lll! MHz|

#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Agilent Spectrum Analyzer - Swept S

Marker 1 3.625840000000 GHz

wg Type: RMS
AvglHold: 200200
Ext Gain: -10.00 4B

Ref 30.00 dBm

p
#VBW 3.0 MHZ* #Sweep 30.00 ms (1

Lowest channel

Agilent Spectrum Analyzer - Swept SA
I Avg Type: RMS

AvglHold: 200200
Ext Gain: -10.00 dB

MO Tast ~» Trig:Frae Run

Ref 30.00 dBm

SDan'
#Sweep 30.00 ms

#VBW 3.0 MHZ*

Middle channel

Agilent Spectrum Analyzer - Swept S

Marker 1 3.688080000000 GHz

e Trig:FreeRun
Ext Gain: -10.00 dB

Span 40.00 MHz.

#VBW 3.0 MHz* #Sweep 30.00 ms (1001 pts)

Middle channel

Agilent Spectrum Analyzer - Swept SA

Marker 1 3.689200000000 GHz
st —»—  Trig:Fres Run
FAtter

Fi
IFGain:Low

Ext Gain: -10.00 dB

Span 40.00 MHz,

#VEBW 3.0 MHz* #8weep 30.00 ms (1001 pts)

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

Project No.: JYTSZE2010061

No.110~116, Building B, Jinyuan Business Building, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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6.2 Peak-to-Average Power Ratio (PAPR)

Test Requirement:

FCC part 96.41(g)

The peak-to-average ratio (PAR) of the transmission may not exceed 13

Systemsimulator

Limit: dB.
Test setup:
(@)
(S} i
 —  —
ATT

L]

EUT

Test Procedure:

1 The RF output of the transceiver was connected to a spectrum
analyzer through appropriate attenuation.

2  Set the CCDF option in spectrum analyzer, RBW = OBW,

3  Set the EUT working in highest power level, measured and recorded
the 0.1% as PAPR level.

4  Repeat step 1~3 at other frequency and modulations.

Test Instruments:

Refer to section 5.8 for details

Test mode: Refer to section 5.3 for details
Test results: Passed
Measurement Data:
. Frequency Limit
Modulation (MHz) ANT. Port 1 ANT. Port 2 (dBm)
3555.00 945 9.13
QPSK 3625.00 962 910
(10MHz)
3695.00 9.34 9.30
3557.50 9.97 10.08
QPSK 3625.00 983 971 13.00
(15MHz)
3692.50 10.17 9.72
3560.00 9.40 9.53
QPSK
(20MH2) 3625.00 9.56 8.96
3690.00 9.32 9.40

JianYan Testing Group Shenzhen Co., Ltd.
No.110~116, Building B, Jinyuan Business Building, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2010061
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ANT 1

Agslent LTE - Power $tat CCOF

Center Freq 3.555000000 GHz Center Frag:3,656000000 GHz
s Trig:Fres Run

HIF Gain:Low Ext Gain: -10.00 ¢

Counts:10.0 MHO.0 Mpt

Bandwidth=10MHz — QPSK

3:118-32 PM o 07, 20

Diraction: Uplink
BW: 10 MH2{50 RB)

Average Power

23.03 dBm
34.92 % at 0dB

4.88dB
7.80dB

0.01°¢
0.001 %
0.0001 % 11.

Peak 21.64dB
44 67 dBm

0.001 %}

0dB
Info BW 25.000 MHz

ANT 2

Agilent LTE - Pawer Stat CCDF
I E + 4 = o 07, 20200
Center Freq: 3.555000000 GHz
s Trig:Frae Run Counts:10.0 MI10.0 Mpt
HIFGain:l aw #Atten: 30 dB Ext Gain: -10.00 d8

Diraction: Uplink
EW: 10 MH2(50 RB}

Average Power

24.24 dBm
34.51 % at 0dB

0.001 %
0.0001 % 1064 dB 0.001%

01 % o
0.0001 % odB

Info BW 25,000 MHz

Lowest channel

Agslent LTE - Power $tat CCOF
Center Freq 3.625000000 GHz Center Freq: 3625000000 GHz
s Trig:Free Run

HIF Gain:Low Ext Gain: -10.00 ¢

Counts:10.0 MHO.0 Mpt

15: 1651 PM o 07,

Diraction: Uplink
BW: 10 MH2{50 RB)

Average Power

23.09 dBm
.14 % at 0dB

01

001% 10.50 dB
0.001 11.12dB
0.0001 % 11

Peak

0.001 %}

0dB
Info BW 25.000 MHz

Lowest channel

Agilent LTE - Pawer Stat CCDF
L0 [ + LA i Now (07, 2020
Center Freq: 3625000000 GHz
s Trig:Frae Run Counts:10.0 MI10.0 Mpt
HIFGain:l aw #Atten: 30 dB Ext Gain: -10.00 d8

benler Freq S.EZSUUUUU GHz

Diraction: Uplink
EW: 10 MH2(50 RB}

Average Power

23.84 dBm
35.67 % at 0dB

1
0.1

0.01 %

0.001 %

0.0001 % 10. d 0.001
Peak

0de
Info BW 25,000 MHz

[

Agilent LTE - Pawer Stat CCOF

Center Fraq: 3.695000000 GHz
. Trig:Free Run

Center Freq 3.695000000 GHz

HIF Gain:Low

.0 MMO.0 Mpt
-10.00 4B

Average Power

23.45 dBm
34.45 % at 0dB

4.94 dB

7.82dB

9.34dB
001% 10.28dB
0.001 % 11.08dB
0.0001 % 11.32dB
Peak

0.001 %}

13,1826 PM o 07, 2021

Direction: Uplink
BY¥: 10 MHz{50 RE)

Middle channel

Agilent LTE - Power Stat CCDF
o & ' ] 650727 PM o 07, 2021
Center Freq: 3695000000 GHz
~». Trig:Free Run Counts;10.0 MI10.0 Mpt
HIEGaind aw #Aren: 30 Ext Gain: -10.00 4B

‘Center Freq 3.695000000 GHz B
Diraction: Uplink
BW: 10 MHz{50 RE}

Average Power aussian

22.83 dBm
34.73 % at 0dB

4.91dB
7.77dB
0.1
0.01%
0.001 %
0.0001 % 0.001
Peak

0de
Info BW 25.000 MHz

ez s 7

Highest channel

Highest channel

JianYan Testing Group Shenzhen Co., Ltd.

Project No.: JYTSZE2010061
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Agslent LTE - Power $tat CCOF

Center Freq 3.557500000 GHz

Average Power

23.09 dBm
32.80 % at 0dB

0.01°¢
0.001 %
0.0001 %
Peak

Bandwidth=15MHz — QPSK
ANT 1

Agilent LTE - Pawer Stat CCDF

== 1 371534 P N 07, 2028
Center Freq: 3.557500000 GH2
. Trig:Free Run Counts:10.0 MHO.0 Mpt
Ext Gain: -10.00 ¢B

Dirsction: Uplink
BYW: 15 MH2{75 RB)

HIF Gain:Low

Average Power

23.52dBm
30.11 % at 0dB

E dB
10.08 dB
10.80 dB
0.001% 11.15dB
0.0001 % 11.47 dB

Peak 2157 dB
45.08 dBm

0.001 %}

0dB
Info BW 25.000 MHz

ANT 2

- : I 6l o 07, 20200
Center Fraq; 3557500000 GHz
~+- Trig:Free Run Counts:10.0 MI10.0 Mpt
HIFGain:L aw #Atten: 30 dB Ext Gain; -10.00 d8

Diraction: Uplink
EW: 15 MH2(75 RS}

0.001 %

01 % o
0.0001 % odB

Info BW 25,000 MHz

[

Agslent LTE - Power $tat CCOF

Center Freq 3.625000000 GHz

Average Power

23.42dBm
.76 % at 0dB

01

0.01%

0.001 97 dB
0.0001 % 11.31dB

Peak 15.48 dB
38.90 dBm

HIF Gain:Low

Lowest channel

Agilent LTE - Pawer Stat CCDF
NGERULSE I 3:21:13 PM o 07, 0] L0
Center Freq: 3.625000000 GHz
s Trig:Free Run Counts:10.0 MHO.0 Mpt
Ext Gain: -10.00 d8

Dirsction: Uplink
BYW: 15 MH2{75 RB)

Average Power

23.33 dBm
33.14 % at 0dB

1 E: dB
0.1 9.71dB
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